
MMaaxxiimmiizziinngg  RReeccoovveerryy  ooff  RReeccyycclleedd  WWaatteerr
ffoorr  GGrroouunnddwwaatteerr  RReecchhaarrggee  EEmmppllooyyiinngg  aann
IInntteeggrraatteedd  MMeemmbbrraannee  SSyysstteemm

WWaatteeRReeuussee  RReesseeaarrcchh  FFoouunnddaattiioonn





Maximizing Recovery of Recycled Water for 
Groundwater Recharge Employing an Integrated 
Membrane System 



  

 

About the WateReuse Research Foundation 
The mission of the WateReuse Research Foundation is to conduct and promote applied 
research on the reclamation, recycling, reuse, and desalination of water. The Foundation’s 
research advances the science of water reuse and supports communities across the United 
States and abroad in their efforts to create new sources of high quality water through 
[...]
Figure 3.5  Results of fluorescence spectrometry for Metro North wastewater 
effluent. 

3.5.3.2  Size Exclusion Chromatography 

 

Figure 3.5  Results of fluorescence spectrometry for Metro North wastewater effluent. 

 

Fu
or 
Int
en
sit
y 
(-) 

 

 

 

Fluorescence Intensity (-) 
Fluorescence Intensity (-) 



20 WateReuse Research Foundation 

Size exclusion chromatography (SEC) was carried out using paired UV (254-nm) and DOC 
detection, with an injection volume of 2 mL, an acid addition rate of 2 μL/min, and an 
oxidizer addition rate of 0.7 μL/min. Initially, samples were filtered, acidified with 
phosphoric acid (pH < 3), and sparged with nitrogen gas for 2 minutes, and the pH was 
readjusted with sodium hydroxide (pH~7) prior to analysis to remove interfering inorganic 
carbon fraction. SEC measures the MW distribution for a heterogeneous EfOM mixture. This 
system uses UV and DOC detection (Her et al., 2002). The EfOM present can differ in its 
MW and can range from a few hundred to a high of several thousands. SEC-DOC is used to 
reveal transformation/removal patterns of the entire EfOM, which consists of the following 
main fractions: polysaccharides (~30 min), humic substances (~ 45 min), and low-MW acids 
(~60 min). Based on the SEC chromatograms generated using LVL and Metro North 
wastewater effluent (Figures 3.6 and 3.7), the LVL exhibited smaller MW organic 
compounds relative to Metro wastewater, supporting the fluorescence spectroscopy results 
(Figures 3.4 and 3.5). The humic substances in the LVL effluent also seem to be more 
altered, suggesting a more extensively treated effluent quality. 

-1

0

1

2

3

4

5

6

7

15 35 55 75 95

Time 
(minutes)

U
V

 A
bs

or
ba

nc
e

0

200

400

600

800

1000

1200

1400

TO
C

(p
pb

)

UV
TOC

 

Figure 3.6  SEC chromatogram for LVL water. 



WateReuse Research Foundation  21 

-1

0

1

2

3

4

5

6

7

8

15 35 55 75 95

Time 
(minutes)

U
V

 A
bs

or
ba

nc
e

0

100

200

300

400

500

600

700

800

900

1000

TO
C

(p
pb

)

UV

TOC

 

Figure 3.7  SEC chromatogram for Metro North wastewater effluent. 

3.5.4 Trace Organic Contaminant Analysis 

3.5.4.1  GC/MS Method  

Gas chromatography/mass spectrometry (GC/MS) analysis was performed using a modified 
method from Reddersen and Heberer (2003). An Agilent Technologies (Palo Alto, CA) 6890 
gas chromatograph with an Agilent 5973 quadrupole mass spectrometer was used for 
analysis. Prior to analysis by GC/MS, the samples were pretreated using solid phase 
extraction (SPE) followed by derivatization.  

For SPE, the pH of a sample was adjusted to 2 with hydrochloric acid, and 10 mL of 
methanol added to each sample. As internal standards, deuterated ibuprofen and diclofenac 
and 2-(3-chlorophenoxy) propionic acid were added at a concentration of 100 nanograms per 
liter (ng/L) (100 µl of a 1 mg/L solution in methanol). SPE was performed using 1 g of 
reverse phase C-18 material as adsorbate (Bakerbond Polar Plus, Mallinckrodt-Baker, 
Phillipsburg, NJ). The samples were extracted through the C-18 cartridge on a PreSep 12-port 
manifold (Fisher Scientific International, Inc., Pittsburgh, PA) using an applied vacuum. The 
C-18 material was preconditioned with 5 mL of acetone, 10 ml of methanol, and 10 mL of pH 
2 deionized water. The water sample was then passed through each column with a flow of 3–
5 mL/min. One liter was extracted for permeate samples and 400 mL was extracted for feed 
water samples. The cartridges were dried overnight under a nitrogen stream. 

The derivatization was performed the next day. The analytes were eluted from the cartridges 
with approximately 1.5 mL acetone into 2-mL autosampler vials. The eluate was dried under 



22 WateReuse Research Foundation 

a gentle nitrogen stream and 100 µL of a pentafluorobenzyl bromide (PFBBr) solution (2% in 
toluene) was added as a derivatizing agent. As a catalyst, 4 µL of triethylamine was used. 
Then the sample vial was placed in a drying cabinet at 100 °C for 1 h. The residue was dried 
again and dissolved with 100 µL of toluene. The solution was then taken out of the vial and 
transferred into 200-µL glass inserts. The detection limits for the compounds analyzed by the 
GC/MS method are presented in Table 3.4. 

Table 3.4  Analytical Detection Limit for GC/MS Method (when 
extracting 1 L during SPE)a  

Compound Detection Limit (ng/L) 

Phenacetin 50 

Salicylic acid 50 

TCEP 50 

TCPP 50 

Clofibric acid 10 

Ibuprofen 10 

Mecoprop 10 

Dichlorprop 10 

Gemfibrozil 25 

TDCPP 50 

Naproxen 10 

Fenofibrate 50 

Ketoprofen 25 

Diclofenac 10 
aDetection limit determined through spike/recovery experiments using wastewater effluent 

 

3.5.4.2  LC/MS/MS Method 

Organic analysis by liquid chromatography tandem mass spectrometry (LC/MS/MS) was 
performed using an isotope dilution method that was modified from the one developed by the 
Southern Nevada Water Authority (Trenholm et al., 2006). Analysis was performed using an 
Agilent 1200 HPLC for injection and using chromatography coupled with an Applied 
Biosystems (USA) 3200 Q TRAP MS/MS system. Prior to analysis by LC/MS/MS, the 
samples were pretreated using SPE. 

SPE was performed using Waters (Milford, MA) Oasis HLB cartridges. Isotope standards 
were obtained for all target analytes and spiked into water samples to achieve a 50 ng/L 
concentration prior to SPE. The detection limits for the compounds analyzed by the 
LC/MS/MS method are presented in Table 3.5. 



WateReuse Research Foundation  23 

Table 3.5  Calculated Detection Limit for LC/MS/MS Method 
(When Extracting 400 mL during SPE)a  

Compound Units (ng/L) 
Acetaminophen 0.6 
Atenolol 0.1 
Atrazine 0.1 
Caffeine 0.6 
Carbamazepine 0.3 
DEET 0.6 
Diazepam 0.1 
Dilantin 1.3 
Fluoexetine 0.1 
Hydrocodone 0.3 
Meprobamate 0.1 
Norfluoxetine 0.6 
Primidone 0.3 
Sulfamethoxazole 0.1 
Trimethoprim 0.1 
TCEP 0.3 
TCPP 0.6 
TDCPP 2.5 
Bisphenol A 1.3 
Diclofenac 0.6 
Triclocarban 0.1 
Ibuprofen 2.5 
Ketoprofen 0.1 
Naproxen 0.3 
Propylparaben 0.1 

aDetection limit determined by lowest standard concentration that passes the 
signal:noise limit (7:1) 

 





WateReuse Research Foundation  25 

Chapter 4 

Historical and Current Plant Operation 
  

4.1 Historical Plant Operation 
As described earlier, the LVL treats disinfected tertiary effluent from the Long Beach Water 
Reclamation Plant (LBWRP) with MF, RO, and ultraviolet radiation to treat water, which is 
further blended with imported water from the Metropolitan Water District of Southern 
California (MWD) and subsequently injected into the Alamitos Seawater Barrier. Figure 4.1 
shows the process flow diagram for the LVL. 

 

 

 

Figure 4.1  LVL advanced water treatment process flow diagram. 

 

 

Imported 
Water 

Automatic 
Strainer 

Microfiltration

MF 
Cleaning  

Compressed 
Air 

Break 
Tank 

Sulfuric 
Acid 

Threshold 
Inhibitor 

Sodium 
Hypochlorite 

Cartridge 
Filters 

Reverse 
Osmosis 

RO 
Cleaning  

Title 22 
Feed 

RO Flush  

TO 
LACSD 

Final Product 
Clearwell & 

Pump Station 

Blend 
to 

Barrier 

Sodium 
Hydroxide 

Ultraviolet 
Light 

Decarbonator



26 WateReuse Research Foundation 

4.2 RO System at the LVL  
The RO system at the LVL is configured as a two-stage array with 72 membrane vessels in 
the first stage and 36 vessels in the second stage. The system is designed to operate at a 
permeate flow rate of 2,080 gallons per minute (gpm), which results in a permeate flux of 10 
gfd and 85% recovery based on a feed-flow rate of approximately 2450 gpm. The variable-
frequency drive (VFD) on the high-pressure pump is currently at approximately 80% of its 
capacity. The RO facility also has a maximum discharge capacity of around 370 gpm. 

Based on information from membrane manufacturers, the RO system at the LVL is operated 
at a fairly conservative permeate flux and a relatively high system recovery. In order to 
achieve this low permeate flux and high recovery, the feed-flow rate is kept relatively low. 
The flow into each first-stage vessel is approximately 34 gpm, which is at the low end of the 
acceptable spectrum for membrane operation, based on Hydranautics design criteria 
(maximum is 75 gpm, conservative is 60 gpm). Because of these operational set points, the 
concentrate flow rate leaving the final second-stage elements is low, resulting in a low cross-
flow velocity. Therefore, based on the current configuration of the RO train at the LVL, 
increasing recovery would result in an unacceptable cross-flow velocity, which could 
negatively affect operation.  

One way to increase the amount of water produced at the LVL would be to maintain an 85% 
recovery but increase the feed-flow rate and operate at a higher permeate flux and a higher 
cross-flow velocity. However, because the VFD is already operating at 80%, and the 
concentrate flow is near the discharge limit, there is little room to optimize the current facility 
without modifications to the RO train (e.g., reduced membrane area). Therefore, it appears 
that, in the current configuration, the only way to increase recovery would be to install an RO 
system on the brine stream or expand and retrofit the facility, for example, installing a higher-
capacity pump. 

The LVL was commissioned in the spring of 2003. The plant is designed to operate at a pH of 
6.7, but historical water quality showed that the plant influent water’s median pH was at 
about 7.2. The plant has always experienced frequent short-term and long-term shutdowns 
because of various operational and maintenance issues and fouling problems. The RO 
membranes experienced extensive fouling even after the plant capacity was reduced from 3 to 
2.2 MGD (reduced recovery from 85% to 81%).  

In 2008, Trussell Technologies,  Inc. (TT, 2008) conducted a study to determine the most 
likely causes of membrane fouling. The study concluded that the primary cause of membrane 
fouling was the presence of excessive levels of dissolved aluminum in the reclaimed water 
being treated. The fouling was occurring primarily in the second stage, where aluminum 
reaches 20 to 100 times the solubility limit for fresh aluminum hydroxide.  Besides this, the 
membrane autopsy also showed that the stage-two membranes were severely fouled with 
aluminosilicates. When aluminum hydroxide was above its solubility, an amorphous 
aluminum silicate would form, therefore creating the foulant that is seen on the second stage 
membranes. The study also concluded that the combined chloramine residual level in the 
water feeding to the RO at the LVL has often been below the recommended dose of 3 to 5 
mg/L for biofilm control, which could have contributed to biofouling. Table 4.1 shows the 
LVL treatment plant historical feed-water-quality data taken from the TT (2008) report. 



WateReuse Research Foundation  27 

Table 4.1  LVL Treatment Plant Selected Feed Water Mineral Quality 
(Modified from 2008 TT Report) 

Constituents Units 2008 Results 
Min Max Median 

Aluminum, total μg/L 130 170 150 
Aluminum, dissolved μg/L 100 120 120 
Ammonia nitrogen mg/L 0.76 1.6 0.91 
Barium, total μg/L 50 59 54 
Bromide μg/L 112 161 141 
Calcium, dissolved mg/L 56 60 58 
Calcium, total mg/L 51 61 58 
Chloride mg/L 130 140 140 
DOC mg/L 6.1 6.6 6.2 
Fluoride mg/L 0.73 0.78 0.75 
Iron, total mg/L 0.028 0.033 0.033 
Manganese, total mg/L 0.033 0.049 0.035 
Nitrate mg/L as N 3.9 6.4 5.2 
Orthophosphate mg/L as P 0.131 0.231 0.221 
Reactive silica mg/L as SiO2 20 22 21 
Silica mg/L 21 23 23 

 

4.3 Current Operation 
To help minimize the potential for aluminosilicate fouling, the LBWRP switched from using 
alum- to ferric-based coagulant for its tertiary filtration operation in August 2008. The LVL 
also discontinued pH adjustment to help keep aluminum in solution.  Because of the 
biofouling potential caused by the low combined chloramine residual in the RO feed, the 
plant has also stopped adding sodium bisulfate. 

Table 4.2 shows a representative sample of the current feed water quality taken during this 
project. 



28 WateReuse Research Foundation 

Table 4.2  LVL Feed Quality after LBWRP Switch to Ferric 

Constituents Units 2009 Results 
Min Max Average 

Alkalinity  mg/L as CaCO3 200 244 220 
Aluminum μg/L 20 100 50 
Barium μg/L 30 50 40 
Bromide μg/L 0.04 0.15 0.09 
Calcium mg/L 45.44 6.27 50.91 
Chloride mg/L 25.3 146.2 104.26 
Fluoride mg/L 0.53 1.12 0.69 
Iron, total mg/L 0.02 0.07 0.04 
Magnesium mg/L 10 18.14 13.70 
Manganese mg/L ND 0.07 0.03 
Nitrate mg/L  4.07 25.27 11.77 
NO3-N mg/L 0.92 5.71 2.66 
PO4-P mg/L 0.03 1.41 0.38 
Potassium mg/L 12.28 16.18 13.56 
Silica mg/L as SiO2 8.79 11.72 10.10 
Sodium mg/L 120.67 154.87 130.29 
Sulfate mg/L 99.09 180.16 131.88 
TOC mg/L 6.27 8.29 7.27 

        ND = not detected. 

Influent TOC concentration has remained relatively stable over the years (Figure 4.2). What 
is interesting to note is that there seems to be a decreasing trend in the nitrate level of the 
feed. This will be an important piece of data, as it might affect the recommendations of this 
study. Figure 4.3 illustrates the decreasing trend of the influent nitrate level. 



WateReuse Research Foundation  29 

0

2

4

6

8

10

12

5/28/05 11/24/05 5/23/06 11/19/06 5/18/07 11/14/07 5/12/08 11/8/08 5/7/09 11/3/09 5/2/10

TO
C

 In
flu

en
t (

m
g/

L)

 

 Figure 4.2  Historical trend of TOC level in the LVL influent. 

0

1

2

3

4

5

6

7

8

9

8/1/04 2/17/05 9/5/05 3/24/06 10/10/06 4/28/07 11/14/07 6/1/08 12/18/08 7/6/09 1/22/10

N
itr

at
e-

N
 (m

g/
L)

2004-2007 Data 2009 Data
 

 Figure 4.3  Decreasing trend of nitrate level in the LVL influent. 





WateReuse Research Foundation  31 

Chapter 5 

Evaluating Membrane Performance at Higher 
Recovery and Flux 
 

5.1 Selection of Suitable Membranes (Laboratory-Scale Selection) 
Several candidate membranes were evaluated to select a membrane for pilot-scale testing at 
the LVL. Candidate membranes were evaluated by flux decline because of fouling, and 
operational and rejection performance. Results of this selection process are presented in the 
following sections.  

5.1.1 Organic Fouling Propensity  
A fouling test was developed to evaluate the propensity by which candidate membranes lose 
specific flux (or, alternatively, require increasing pressure to maintain a set permeate flow 
rate) as a result of EfOM fouling. Previous research has demonstrated that RO and NF 
membranes undergo varying degrees of specific flux decline, depending on membrane 
properties and feed water chemistry (Drewes et al., 2008). For this study, it was necessary to 
select low-fouling membranes, that is, a membrane that would retain its initial high 
permeability when treating wastewater effluent. Fouling propensity tests were performed with 
the ESPA2 and remaining candidate NF membranes (NF-4040, NF-270, TFC-S, and TFC-
SR3) using Metro North effluent as a surrogate for LVL feed water (Figure 5.1). The NF-270 
and TFC-SR3 membranes exhibited little specific flux decline because of fouling, whereas 
the ESPA2, NF, and TFC-S membranes exhibited approximately 20% specific flux decline 
due to EfOM fouling.  

During fouling tests, feed and permeate samples were collected for water quality analysis, 
and subsequent rejection results are presented in Table 5.1.  The main difference between the 
candidate membranes was the rejection of monovalent salts. The ESPA2, a low-pressure RO 
membrane, and the NF membrane TFC-S exhibited relatively high rejection of monovalent 
ions, whereas the NF-4040, NF-270, and TFC-SR3 membranes had approximately 50% 
rejection of sodium and potassium, and very low rejection of nitrate. Currently, the California 
Department of Public Health (CDPH) Draft Groundwater Recharge Requirements specify 
that plant effluent must not exceed 5 mg nitrogen per liter (mg-N/L) of total nitrogen (TN) 
and 0.5 mg/L of TOC, assuming a recycled water contribution of 100%. Based on the TOC 
and nitrate concentrations measured in LVL feed water (5.71 mg/L-N NO3 and 8.29 mg/L 